
6

Sprint Atlantic A & C

� Parts � Bauteile � Pièces � Parti � Delar� Piezas

96

95

43

58

64

18

90

20

94

80

11

21

18

82

44

81

88

87

29

1

32

85

86

87

30

26

84

89

32

69

83

93

275

92

58

18

1

23

17

19

45

277

*

GD G

1   66000038 GIPSY/FLEMING KIT RC 8MM                               1 1
11A 66500005 MOTOR/GEARBOX 12V 1 1
11B 66500006 MOTOR/GEARBOX 24V 1 1
17 445-017 SEALED RADIAL BALL BEARING 1 1
18 445-018 DRIVE ROLLER 2 4
19 6044519 CIRCLIP SET          1 1
20 6044519           CIRCLIP SET          1 1
21 445-021 KEY 1 1
23 445-023 SCREW, M8 ALL THREAD 4 4
26 445-026 NUT, M8 4 4
29 445-029 WASHER 1 0
30 445-030 WASHER, M8 4 4
32 555-049 WASHER, M6 2 2
37 447-026 DRIVE ROLLER 2 0
43          441-020             DRUM 1 0
44 6044544 CLUTCH NUT 1 0
45        441-022               SCREW, SKT HEAD CAP, M6 × __ 3 0
58        6044558             CLUTCH CONE 1 1
64 6044564 DISTANCE PIECE 1 0
69 6043869 TORSION SPRING 1 1
80 436-080 BASEPLATE 1 1
81 438-081 BASEPLATE COVER 1 1
82 438-082 LOWER CLUTCH CONE 1 1
83 438-083 CONTROL ARM PIN 1 1
84 6043884 CONTROL ARM 1 1
85 6043885 FLEMING 1 1
86 438-086 WIPER SEAL 1 1
87 438-087 SCREW, PAN HEAD M6, 20mm LONG 2 2
88 438-088 SCREW, PAN HEAD M6, 25mm LONG 1 1
89 438-089 SCREW, PAN HEAD M6, 45mm LONG 1 1
90 438-090 O RING SEAL 1 1
92 438-092 GIPSY CAP 0 1
93 438-093 MAINSHAFT G 0 1
94 438-094 WASHER 0 1
95 437-095 MAINSHAFT GD 1 0
96 437-096 DRUM CAP 1 0

275 2756900 OPERATING HANDLE 1 1
(NOT INCLUDED)

276 68000606 SENSOR & MAGNET KIT 1 1
(OPTIONAL, NOT ILLUSTRATED)

277 B9768 PLUG, SENSOR HOLE 1 1
(FOR USE WHEN SENSOR IS NOT FITTED)

* LOCATION FOR MAGNET SENSOR

Item Part/Spares No. Description Quantity


	TEXT: For Sprint Atlantic A substitute 11A with 604451G GEARBOX & MTR 1000W/12V ( OR use  6044580A 12V MOTOR and 6044512 GEARBOX ASSEMBLY)
	40: 40


